No. 2021YS064

A U S

Test Report

SR A Sk RSN TE i

NAME OF SAMPLE

&0 pry ) :
= A A PAE T %ﬁ

CLIENT ﬁq,
W R R

CLASSIFICATION OF TEST

T“ffdéﬁﬁtﬁuqﬂlbﬂﬁﬁﬁ/\j

GUANGDONG HUAB[AO TESTING CENTER co.,LTD



JORE R W P OLF R A A

GUANGDONG HUABIAO TESTING CENTER co., LTD
fr Wl # % Test Report

NO: 2021YS064 JEIWHE 1 W
‘ o ArEH
B RR | 2T S AR
Eredit S
5/ Bk f WRERS | YSY20210069
Bepr | TN EEEHE A R 2 R | IR
HEPERAL |/ FEAnsE |/
WoRE H 19 2021. 06. 28 w7 HE | 2021.07.01
6 i 15 H PREEVERE B2 (E) 2%
RESCRIL | SR TELSF
Bk | GB 8624-2012 (iU Bl A H 5 BREE BE 7>
FIFES I H 45 5754 GB 8624-2012 #1:iE B> (E) RMEfE 2k
K 45 1
R H
%1k
7! YR
B Wb Z&{%




R R R b LA R A A

GUANGDONG HUABIAO TESTING CENTER co., LTD

R H kg R
Test Items and Results
NO: 2021YS064 FEIWE 2 |
5 ol 151 H Ly bl R Kol 25 SR FLIH) 2
| 20s MIESS 1 Fs mm <150 2 RF 4

TR TEY S| B | IR T& Y o %
z 20s IR BET TR Y = e
AL % TEACH %

S 25 R SR R S A T RE (M PEREAT G, IR0 45 AN BE 1E A VP AR ] & £ S B 2% 1 R B A KR
fG R P (VI HE 4408




JOR R R W b AR A A

GUANGDONG HUABIAO TESTING CENTER co., LTD

NO: 2021YS064

LR S
Test Results
EITHEI N

ZHE77 bk

R i % 2 BB

% GB 8624-2012 briE B R 6l 85 1 b

FEEK A (B

ZY6017F R F AL A] BAVE LG AL

RIS KR A YA 23.5C ;WA 53%RH

R A S

R =D, X A S
H¥E O BB (U0 KRR B, RS L ph % 4L O




